



35, Wu Chyuan Road,  
Wuku Industrial Zone,  
Taipei Country, Taiwan.  
TEL: (886-2) 22983355  
FAX: (886-2) 22987857

**Test Report**

REPORT NO. HL40358/2003/  
PAGE NO. 1 OF 1  
DATE: MAY. 06, 2003

**NAM LIONG ENTERPRISE CO., LTD**  
10, LANE 41, CHOU-WEI STREET,  
YEN-CHOU LI, YUNG KANG CITY,  
TAINAN HSIEN, TAIWAN. R.O.C.

The following merchandise was submitted and identified by the vendor as:

Type of Product: FASTENER TAPE  
Style/Item No: HOOK + LOOP

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Required:

For compliance with the requirement of FAR 25.853(a)/F25.(a)(1)(ii)

Test Results:

Test item	Test result										Test method	
	Loop					Hook						
	1	2	3	4	Ave.	1	2	3	4	Ave.		
Flammability (as received)	Flame time (sec)	0.8	0.4	0.3	0.5	0.5	0.8	1.5	0.9	0.9	1.0	FAR 25.853(a)-1995/F 25.1(b)(4)-1990
	Flaming time of Drippings (sec)	0	0	0	0	0	0	0	0	0		
	Burn length (in)	2.3	2.5	2.1	2.0	2.2	2.4	2.7	3.0	2.3	2.6	

Requirements :

1. The average burn length of all specimens shall not exceed 8 inch.
2. The average flame time of all specimens shall not exceed 15 seconds.
3. The average drop flame time of all specimens shall not exceed 5 seconds.

Conclusion:

In our opinion, the submitted sample(s) complies with the requirement of FAR 25.853(a)/F25.(a)(1)(ii).

This report does not constitute FAA approval without a corresponding FAA Form 8110-3.

Date of testing: 2003/04/25-2003/05/06

- \* This test document cannot be reproduced in any way, except in full context, without the prior approval in writing of the laboratory.
- \* The results shown in this test report refer only to the sample(s) tested unless otherwise stated.

*Wen-Cheng*  
Signed for and on behalf of  
**SGS TAIWAN LTD.**

This report is issued by the Company under its General Conditions for Inspection and Testing Services. The issuance of this Report does not exonerate buyers or sellers from exercising all their rights and discharging all their liabilities under the Contract of Sale. Stipulations to the contrary are not binding on the Company. The Company's responsibility under this report is limited to proven negligence and will in no case be more than ten times the amount of the fees or commission. Except by special arrangement, samples, if drawn, will not be retained by the Company for more than three months.

本報告係由本公司依據檢驗及測試服務之一般條件所發出。本公司之責任僅限於證明疏忽，且在任何情況下均不得超過費用或佣金之十倍。除非另有特別約定，本公司對於所取之樣品，不超過三個月。